=

PART NO. DESCRIPTION QTY | NO, PART_NO. DESCRIPTION

G317+RD901F0+999| RDIO0IF-20-20K-B10K-6056 S4[ XX Top Shleld , SPTE
G415+1005110+999 | Main End Clp, SECC S5 | G406+1005000+999 | Main Heatsink, Aluminum
GI19+1005002+999 | Front Lens, Clear PC 56 | 412-6000000-210 Insert Plate, Iron Plate|
G313+1005310+999 | LCD Bracket, SPTE T0.5 57 | G412+1005000+999 | IC Clamp Plate, SECC
XX LCD ,DHE100344AKZ 58| G331+1005000+399 | Power Cord
G326+6056140+999| Zebro. , L60xHS.6xWi4mm 59] G415+1005100+999 | Bracket Left, Steel
G317+RDI01SE+993| RDI0LSF-20-20K-B10K-605¢ 60 | G406+1005000+999 | Heot Sink IC, Aluminum
XX Keypad MIC, Rubber 61 | G825+0502015+999| O RING ODSXID2X1.Smm
XX MIC Bracket, ABS | G401+2612000+999 | ST Screw, M2.6X12 , SUS
XX MIC PCB.FR4 63| G400+3006000+200 | M Screw, M3X6 , SUS
39| G808+2005000+999| Rubber Frame MIC 64| G313+0980070+999| Cap. MIC, MDC9765ASN-08
40| G515+1105000+999 | PTT Knob, PC 65] XX SW_PCB, 94V0
41 | G401+0020600+999 | ST Screw ,MEX6,PWB 6 | G401+0020600+999 | ST Screw ,M2X6,PWB
42| G412+6032000+200 | MIC Metal Block.ron

7] XX MIC PLUG,6PIN SHIELD
43| G401+1706000+200 | ST Screw, ML7X6 , PA 1415+1005110+999

PART NO. | DESCRIPTION Q
G516+1005000+999 | Knob, ABS & PU
G417+SUS3160+999| Shaft Holder, SUS316
G409+1005000+999 | Spring ., Stanless Steel
G520+1005002+999 | Distrees Cover, Red PC
G400+1951404+999| Pole, SUS316
G502+1005002+999| Front Panel, PC
GB808+0000000+999 | Speaker Rubber
GB07+1005000+999 | Keypad , Shicone Rubber
309-2040066-085 | Speoker 8 Dhm, 2W
G536+6000200+999| Key Bracket, PMMA
G412+3001000+999 | Speaker Press Plate
G315+1005310+999 | LCD PCB, FR4
13 | G401+2608000+200 | ST Screw M26x8, PA,
14 | xx Botton Shield, SPTE
15| XX PVC Plate, TO.3MM

EXPLODE VIEW

{SlE[Blelalyojul foln]-[3

[=]
SN A NN EE R EEE

Bracket Mid, Steel, T1.0mi

B Y EN G ) O ol e ) Y P O Y Y
N
n

16 | G400+3006000+100 | M Screv, M3x6,BM 6| 44 GB08+1005100+999 | Main Frame, Rubber
[17 | 310-0512001-071 BNC_Socket UNEK7612001 45| GADI1+0260100+999 | ST Screw A26Xi0SuUs, PVB
18 | G415+1005000+999 | Bracket Right, Steel 46] GB25+0042100+999| 0 RING OD4XID2XLOMM

G400+3006000+100 | M Screw, M3x6.BM 47| G503+1105000+999 | Rear Cabinet MIC, PC
20 [ G825+1005000+999 | _Sealing Rubber Heatsink 48] G528+1105000+999 | Holder MIC, PC

EEE

[ 15 1S 15 1S S PN PN Y P Y ) PO 1S PO P S M P Y 1

XX Spring Vasher 49 [ xx Maln PCB.FR4, T=L.6mm 1
[228 | xx Nut 50 | G412+1005000+999 | VCO Shield Box, SPTE 1
|23 | G503+1005002+999| Rear Panel , PC 51| G400+3008000+100 | M Screw, N3x8,BM 2
24 | G807+1005000+999 | RG1 Name Plate,PVC 52 | 412-6000010-400 Shield Plate 3, Copper 1
|25 | 825-6000120-000 Mic_Rukber tube 53] G302+1005000+999 | Shield Box Module, SPTE | 1
|26 | G533+1005000+999| Pole MIC, PC
|27 | GB08+1105000+999 | SW Rubber MIC

G502+1105000+999 | Electret condenser MIC




